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m  No additional attachment.
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Attachment No. | Issue Date Description
SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. Bl

FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003



FCC TEST REPORT Report No. : F361001

Certificate No. : F361001

CERTIFICATE OF COMPLIANCE

for

47 CFR, Part 15, Subpart C

Equipment : Blue Tooth USB Adaptor

Model No. :BT-0230M
FCC ID. : PANBT0230M
Filing Type : Certification

Applicant  : CC&C Technologies Inc.
8F, 150, Jian Yi Road, Chung Ho City, Taipei County

|HEREBY cerTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 1992 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on Jun. 21, 2003 at SPORTON International
Inc. LAB.

K. J. Lin

MAAnacE

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 1of44
FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003



FCC TEST REPORT Report No. : F361001
1. General Description of Equipment under Test
1.1. Applicant
CC&C Technologies Inc.
8F, 150, Jian Yi Road, Chung Ho City, Taipei County
1.2. Manufacturer
Sameas 1.1
1.3. Basic Description of Equipment under Test
Equipment : Blue Tooth USB Adaptor
Model No. : BT-0230M
Trade Name : CC&C
Power Supply Type : From system
AC Power Input :N/A
1.4. Feature of Equipment under Test
Host/Radio Interface FHSS
Type of Modulation GFSK
Number of Channels USA/Canada: 79 European: 79
Japan: Other:
Frequency Band 2.4G ISM band
Carrier Frequency of each channel (2402+k) M Hz, k=0, 1, 2,..., 78
Bandwidth of each channel M
Antenna of Maximum Output Power 11.88dBm
IF & L.O. frequency Near Zero IF
Type of Antenna Connector NA
Type of Antenna Print Antenna
Function Type Transmitter Yes Transceiver Yes
Power Rating (DC/AC , Voltage) DC 5V
Antenna Gain 0.5 dBi
Duty Cycle <0.4/30
Basic function of product Bluetooth Class 1 USB adapter
Temperature Range (Operating) -10~70 degree C
Humidity 20% ~ 90%
SPORTON International Inc. FCC ID. . PANBT0230M
TEL : 886-2-2696-2468 Page No. 1 20f44
FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003
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Channel Frequency Channel Frequency
00 2402 40 2442
01 2403 41 2443
02 2404 42 2444
03 2405 43 2445
04 2406 44 2446
05 2407 45 2447
06 2408 46 2448
07 2409 47 2449
08 2410 48 2450
09 2411 49 2451
10 2412 50 2452
11 2413 51 2453
12 2414 52 2454
13 2415 53 2455
14 2416 54 2456
15 2417 55 2457
16 2418 56 2458
17 2419 57 2459
18 2420 58 2460
19 2421 59 2461
20 2422 60 2462
21 2423 61 2463
22 2424 62 2464
23 2425 63 2465
24 2426 64 2466
25 2427 65 2467
26 2428 66 2468
27 2429 67 2469
28 2430 68 2470
29 2431 69 2471
30 2432 70 2472
31 2433 71 2473
32 2434 72 2474
33 2435 73 2475
34 2436 74 2476
35 2437 75 2477
36 2438 76 2478
37 2439 77 2479
38 2440 78 2480
39 2441

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 30f44
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with notebook and peripherals pursuant to ANSI C63.4-1992 and
configuration operated in a manner, which tended to maximize its emission characteristics in a typical

application.

b. The complete test system included COMPAQ NOTEBOOK, VIEWSONIC Monitor, LOGITECH PS/2
Keyboard, LOGITECH USB Mouse, EPSON Printer and EUT for EMI test.
c. The following test modes were pretested:

Mode 1: CHOO 2402MHz
Mode 2: CH39 2441MHz
Mode 3: CH78 2480MHz

b. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 24800MHz.

2.2. Description of Test System

Support Unit 1. — Notebook (COMPAQ)

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Remark

tN/A

: PRESARIO 1500

: Switching

: Non-Shielded

: SP0039

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

Support Unit 2. -- Monitor (VIEWSONIC)

FCC ID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable
Remark

: N/A

: VCDTS21553-3P

: Switching

: Non-Shielded

: SP0051

: Shielded, 1.7m

: This support device was tested to compy with FCC standards and

authorized under a declaration of conformity.

Support Unit 3. -- PS/2 Keyboard (LOGITECH)

FCC ID
Model No.
Serial No.
Data Cable
Remark

- N/A

:Y-SJ17

: SP0054

: Shielded, 360 degree via metal backshells, 1.7m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

Support Unit 4. -- USB Mouse (LOGITECH)

FCC ID
Model No.
Serial No.
Data Cable
Remark

Support Unit 5. -- Printer (EPSON)
FCCID
Model No.
Power Supply Type
Power Cord
Serial No.
Data Cable

- N/A

: M-BE58

: SP0041

: Shielded, 1.7m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

:N/A

: STYLUS COLOR 680
: Linear

: Non-Shielded

: SP0048

: Shielded, 1.35m

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : PANBT0230M
Page No. . 40fd44
Issued Date : Jul. 02, 2003
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2.3. Connection Diagram of Test System

Printer

Monitor NOTEBOOK

Keyboard

Mouse

1. The I/O cable is connected from NOTEBOOK to the support unit 2.

2. The l/O cable is connected from NOTEBOOK to the support unit 3.

3. Thel/O cable is connected from NOTEBOOK to the support unit 4.

4., The I/O cable is connected from NOTEBOOK to the support unit 5.
SPORTON International Inc. FCC ID. . PANBT0230M
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3. Test Software

An executive program, EMCTEST.EXE under WIN XP, which generates a complete line of continuously
repeating “H" pattern was used as the test software.

The program was executed as follows:

a. Turn on the power of all equipment.

b. The PC reads the test program from the hard disk drive and runs it.

c. The PC sends " H" messages to the monitor, and the monitor displays " H" patterns on the screen.

d. The PC sends " H" messages to the printer, then the printer prints them on the paper.

e. The PC sends " H" messages to the modem.

f. The PC sends " H" messages to the internal hard disk, and the Hard Disk reads and writes the message.
g. Repeat the steps from c to f.

At the same time, "my bluetooth place" was executed to keep transmitting signals at fixed frequency.

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 60f44
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4. General Information of Test

4.1.

4.2.

4.3.

4.4.

4.5.

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No :  COO01-HY, 03CHO02-HY

Test Voltage

115V/60Hz

Standard for Methods of Measurement

ANSI C63.4-2001 for conducted power line test and radiated emission test,
DA 00-705 for test of hopping channel separation

DA 00-705 for test of number of hopping frequency used

DA 00-705 for test of hopping channel bandwidth

DA 00-705 for test of dwell time of each frequency within a 30 second period
DA 00-705 for test of output power

DA 00-705 for test of 100khz bandwidth of frequency band edges

Test in Compliance with

FCC Part 15, Subpart C

Frequency Range Investigated
a. Conduction: from 150 KHz to 30 MHz
b. Radiation: from 30 MHz to 24800MHz
Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 70of44
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.107/15.207 |Conducted Emission Pass
15.247(a)(1) |Hopping Channel Separation Pass
15.247(a)(1)(ii) [Number of Hopping Frequency Used Pass
15.247(a)(1)(ii) |Hopping Channel Bandwidth Pass
15.247(a) (1) i) IEj)évriecl)ldTime of Each Frequency within a 30 Second Pass
15.247(b) |Output Power Pass
15.247(c) |100KHz Bandwidth of Frequency Band Edges Pass
15.203 Antenna Requirement Pass

5.2. Hopping Channel Separation

5.2.1. Measuring Instruments
As described in chapter 9 of this test report.

5.2.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout

Attenuator
EUT . Spectrum

Analyzer

5.2.4. Test Result The spectrum analyzer plots are attached as below
Temperature: 26°C
Relative Humidity: 72 %
Duty cycle of the equipment during the test X 100%

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (KHz) (KHz) Ref. No.
00 2402 1000.0000 25 1
39 2441 1000.0000 25 2
78 2480 1004.0000 25 3
SPORTON International Inc. FCC ID. . PANBT0230M
TEL : 886-2-2696-2468 Page No. . 8of44
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Plot 1 (Channel 00)
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Plot 3 (Channel 78)
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5.2.5. Test Configuration EUT Operating Condition

Plot 2 (Channel 39)
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The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies respectively.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5.3. Number of Hopping Frequency

5.3.1. Measuring Instruments
As described in chapter 9 of this test report.

5.3.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout

Attenuator
EUT —— 1 Spectrum

Analyzer

5.3.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 72 %
Duty cycle of the equipment during the test X 100%

Number of Hopping Frequency Limits Plot
(Channel) (Channel) Ref. No.
79 75 1

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 10 of 44
FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003
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5.4. Hopping Channel Bandwidth

5.4.1. Measuring Instruments
As described in chapter 9 of this test report.
5.4.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20 dB.

5.4.3. Test Setup Layout

Attenuator Spectrum

4|:|7Analyzer

5.4.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 72 %

EUT

Duty cycle of the equipment during the test X 100%
Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.2770 1.0 1
39 2441 0.2710 1.0 2
78 2480 0.2690 1.0 3

Plot 1 (Channel 00)

Plot 2 (Channel 39)
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Plot 3 (Channel 78)
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5.4.5. Test Configuration EUT Operating Condition
Same as Section 5.2.5.

5.5. Dwell Time of Each Frequency within a 30 Seconds Period

5.5.1. Measuring Instruments
As described in chapter 9 of this test report.
5.5.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 100KHz and VBW to 100KHz.
3. Set the center frequency on any frequency would be measure and set the frequency span to zero span.

5.5.3. Test Setup Layout

Attenuator Spectrum

EUT ‘4|:|7Analyzer

5.5.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 72 %
Duty cycle of the equipment during the test X 100%

Channel Frequency Dwell Time Limits Plot
(MHz) (s) (s) Ref. No.
00 2402 0.137784250 0.4 1
39 2441 0.138585770 0.4 2
78 2480 0.138188677 0.4 3
SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 12 of 44
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Plot 1 (Channel 00)
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5.5.5. Test Configuration EUT Operating Condition

Same as Section 5.2.5.

Plot 2 (Channel 39)
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5.6. Output Power
5.6.1. Measuring Instruments

As described in chapter 9 of this test report.

5.6.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to

1MHz and VBW to 1MHz.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. . PANBT0230M
Page No. : 13 0of 44
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5.6.3. Test Setup Layout

Attenuator

1

EUT

Spectrum
Analyzer

5.6.4. Test Result See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 72 %

Duty cycle of the equipment during the test X 100%
Channel Frequency Measured Output Power  Measured Output Power Limits
(MHz) (mWatt) (dBm) (Watt/dBm )
00 2402 12.35947433 10.92 1W/30 dBm
39 2441 15.41700453 11.88 1W/30 dBm
78 2480 14.02813705 11.47 1W/30 dBm

Plot 1 (Channel 00)
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Plot 3 (Channel 78)

5.6.5. Test Configuration EUT Operating Condition
Same as Section 5.2.5.

5.7. 100KHz Bandwidth of Frequency Band Edges
5.7.1. Measuring Instruments
As described in chapter 9 of this test report.

5.7.2. Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.
3. The band edges was measured and recorded.
5.7.3. Test Result
Test Result in lower band (Channel 00) Pass
Test Result in higher band(Channel 78) Pass
5.7.4. Note on Band edge Emission
The band edge emission plot on page 31. shows 58.60dB delta between carrier maximum power and local
maximum emission in the restricted band (2.4835GHz).
The emission of The maximum

Polarity carrier power field strength in Limit Margin Detector Result
strength restrict band
(dBu V/Im) (dBu V/m) (dBu V/m) (dB)
H 102.78 44.18 74.00 -29.82 Peak Pass
H 78.31 19.71 54.00 -34.29 Average Pass
\% 103.67 45.07 74.00 -28.93 Peak Pass
\Y 79.89 21.29 54.00 -32.71 Average Pass

The maximum field strength in restricted band is the emission of carrier power strength subtract to the delta
between carrier maximum power and local maximum emission in the restricted band.

SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 150f 44
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The spectrum analyzer plots are attached as below
Plot 1 (Channel 00) Plot 2 (Channel 78)
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Comments  All emissions in those 100kHz bandwidth are attenuated more than 20dB from carrier maximum
power.
5.7.5. Test Configuration EUT Operating Condition
The software provided by client to enable the EUT under transmission condition continuously at
lowest, and highest channel frequencies respectively.

5.8. Test of Conducted Emission
Conducted Emissions were measured from 150 KHz to 30 MHz with a bandwidth of 9 KHz and return
leads of the EUT according to the methods defined in ANSI C63.4-1992 Section 3.1. The EUT was placed
on a nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position
produced maximum conducted emissions.
5.8.1. Major Measuring Instruments

Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.8.2. Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 KHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.
SPORTON International Inc. FCC ID. : PANBT0230M
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5.8.3. Test Result of Conducted Emission

- Test Mode: Mode 1

= Frequency Range of Test: from 150KHz to 30 MHz

*  6dB Bandwidth: 9KHz

= Temperature: 28.6°C

- Relative Humidity: 68 %

* Test Date: 2003-06-21

m The test was passed at the minimum margin that marked by a frame in the following data

wlte i CODL-HYT

Copdition @ CISFE CLRSS-E 2003 2001/008 LINE
ENT ¢ BLUE TOOTH U3E ADARFTOR

Fowsr i FROM SY5TER

Miode] ! BT-0Z30M

HMiEn + Te CHOOD 2407FH:=

Owar Limie Pasd Probe Cablae
Freg Level Limit Line Level Factor  Loss Pewsarl

EHzx dBu’ dH du’ dBulf dB [}
L D. 063 50.3F -14.F6 K5E. 30 E0. 37 0. 10 0.08 QF
|2 0. 063 44.7F -10.59 E8_ 30 44,54 [ L] 0. ol 1v-:-q¢|
F D.1%F dl. 0l -1Z2.%0 G3.90 4D0.56 [ i 0,05 Avaragps
4 D.AFF 47.6F -16.I6 BE.FL 4A7.ED [ L) 0.0F QF
£ O0.478 J1.67 =I4,.75 5E.42 J1. 51 . 1o 0.06 QP
& D.475 2T.&E -1B.E7 d&. 42 Z7.&9 [ Rl 0. 08 Avarags
7 D.7ES 32.%8 -Z3.02 B&e.00 32E.21 0.1 0.o7 OF
a 0,758 ZE. G6d =2Z0,34 46 .00 5, 49 [ 1 0,07 hvesrags
9 L 040 33 03 -22.8%7 E£.00 3E.28 o1l 0,07 Qp
1o L.od) Z&.11 -19.89 45,00 ZE.24 [ L) 0,07 Averagpe
1L 4,58 ZIZ4.87 =I1,37 46.00 4,44 o, 11 a,LT Aversgs
1z &.E8E% 3M.4% -Z4.38 S£.00 31.39 @1l o.LE QF
Bite 1 COOL-HY
Condition : CISFR CLASS-B 2003 Z00L1/008 MEUTHAL
EUT + BLUE TOOTH O3B ADAFTOR
Foser 1 FROA SYSTEH
Hodel : BT-0230H
Hemo 1 TH CHOOD Z40ZHHE
hrex Limait Fend Probks Cekls
Freg Lswwl Lamat Lirms Lewrel Factor Loem EEmaTk
iz diha E1H difihaid Al [ 1} dl
1 [ 51L.31 =1l 44 &L, T7h K1,13 o.Lla o,0% gp
Z O L% 41 30 -i4, 58 SE TS 41,01 o La 0,08 hrecsgs
b | B, LG 4. 315 =10, H& 24.21 43,20 oo Lo 0,05 Avesrags
- B, Lué +0.738 =15, 0] L4.21 48,.2%30 oo Lla o,08 gQp
£ O 468 FH i -2E €8 S& 81 Fh, B0 o La 0,08 gp
L O, 46l 1% 44 =379, 17 &6 .61 L3I0 o.Lla 0,06 Aversgs
T O.FEL EH.FE =-FE. 70 4.0 E3, 08 o La 0,07 lverags
i) B, FhL . ¥ =23.08 26,00 XI,0E oo Lo o,o0F gp
2 L. Oa% A0 44 =25, 54 56.00 3,.I¥ o.Lla a,o0F gp
La L. oad 18 3F =29 &0 <464 00 L@, 18 o La 0,07 hrerags
11l 4. 300 I4.%5L =Z1.0%5 6. 00 Z4,6L4 o, 20 O, 1L Avsrags
LE 4.0 AT 1L =FA HE L6050 31,84 [t ] o,1L gQp
Test Engineer:
Joke Yang
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*  Test Mode: Mode 2

= Frequency Range of Test: from 150KHz to 30 MHz

= 6dB Bandwidth: 9KHz

*  Temperature: 28.6°C

= Relative Humidity: 68 %

*  Test Date: 2003-06-21

m The test was passed at the minimum margin that marked by a frame in the following data

Siee ¢ COOl-HY
Condicion @ CISPR CLASS-B 200% 20017008 LIRE
EUT i BLOE TOTH OSE ADAFTOR
FossE ¢ FROM STSTEH
Model P EI=-0Z308
Hemo : T CR3% Z441HHE
hrer Limikt Feamnd Probs Csbhle
Freg Laswvsl Limat Lans Lswsl Fastor Loxr Pamsrk
HH=z dHul! dB dEu% dEuf =] 1]
1 0D.160 BEL.ED -L3.327 &£5.47 El.32 . LD 0,08 QF
|2 D160 «§E.&3 -3.38d E5. 47 4545 a_ LD [T .i.l.l'i.l:l.l:li|
] 0.1%0 «43.47 -LD. 5% Ed. D& 43 32 a_ LD 0.0 Average
4 D130 47.L0 -l4.26 &d4.08 A5.5E5 a.Lln Q.05 OF
5 D.&6%1 E9.70 -Z&.20 E6.00 ZF_53 o_1n 0.o7 aF
& D.651 EZ1.07 -24.93 46.00 I0.30 e 0.07 Averags
k) D.756 EZ3.FF <ZL.01L 46,00 IF.83 Q.0 0,07 kveragps
-] 0, 7%& 313.80 =2Z. 50 &6, 00 33.33 0. Lo Q.07 aF
= 1,045 1T .85 21,15 &6, 00 AT, &0 0. Lo Q.07 gF
s l.045 ZS.80 =20.2Z0 46,00 Z5.63 U, Lo Q.07 Avrsrags
L1 4. 307 2E.71 -50.X% 4E.00 ZE_ 4% o.L1 0.1l Averags
1z 4307 3I.34 -23.£68 EE.DO 2oLz oLl O, 41 QF
Sice 2 COOl-HY
Condition z CISPR CLAS5-B 2003 20017008 HEUTRLL
EUT i BLUE TOOTH 058 ADAFTIR
Poarat : FRON SYSTEM
Hodel i BT-0230K
Homo : TA CH3I® Z441MH=z
Irer Limit Pead Frobs Cable
Freg Level Limic Line Lewvel Factor Loss Femark
¥z dEuy dE dEu’ dEus ) &H
1 O0,léy 51,35 =14, 01 S, 06 &1,.17% . 1La . on gFr
£ D162 44.65 =10D.70 E5.3& 44.48 (L 0.08 Areragre
3 0.190 41.33 -ZZ.6%7 o&d4.02Z 4l1.13 o_10 0_0&
d 0.190 47.87 -1&.1F &d4.02 47.72 0.l0 0.0 Op
-] 0.475 31.8F -I4.57 E6.42 3l.63 0. Ll0 o0& QP
B 0.475 27.7L ~-18.71 d4E6.4F I7. K5 .10 0. 08 Aversgs
r 0,78¢ 34,08 =-21,8% ££,00 33,51 o. L0 o.0% QF
B D756 EZ8.66 =17.34 46.00 ZA. 47 0. Lo 0. 07 Averams
- 1.047 33.72 -ZZ2.27 E6.00 3Z3.56 o.1d o_o7 O
Lo 1. 047 E5.50L -20.47 d46.00 Z6.34 0.1l0 0. 07 AWEE &
11 4,137 24,67 -21.33 d46.00 Zd. 3% 020 O_L1 A%ar i
12 4.137 30.65% -25.34 E£.00 30,38 0.0 oLl QF

|

Test Engineer: . =
Joke Yang
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*  Test Mode: Mode 3

= Frequency Range of Test: from 150KHz to 30 MHz
= 6dB Bandwidth: 9KHz

*  Temperature: 28.6°C

= Relative Humidity: 68 %

*  Test Date: 2003-06-21

Site i CO0L-HY
Copdicionm ! CISFR CLASS-E ZODZ 20017008 LINE

EUT i BLUE TOOTH UsE ADAFTOR
Fomer 1 FROA SYSTEM
Hodel i BT-0230H
MEmn 1 TE CH7TE Z420F:
fOway Limic Dead Peeobs Cablae
Freg Lewel Limic Line Level Faccor Loss Feamarh
FH=z dEu'y aF dFuty dFuty dF dF
i O.LE% E]_E& -13. 84 £5. 82 E1. 37 .10 o.o0% §pF
z O.15% 41.7E -13.77 E5.852 41.58 0.10 0.0% Average
[= 0,180 45,81 -8,.2F E4d.04 AG.EE 0.10 0. 0F hverags |
4 QU180 49 .20 -14.84 &4.04 49.0F 0.10 0.0 OF
£ 0.47F 2L.6% =I4.77 E6. 46 31.53 .10 0.0& QP
[ 0,473 Z5.Z3 =Z1.Z3 4, i =5.07 o.1o 0,06 Arerngs
k) O.TSE E7.70 -1B.30 46.00 Z7.8%  0.10 0.07 Aversgs
2 O.TEE 33,20 -ZZ.B0 EE.DO 33,03 0.10 o.07 gp
-] L.042 23.4l -2 . B% E6.00 33.24 0.10 o.o07 QP
10 L.042 Z6.74 -Z0.2Z& 46.000 2Z5.E7 0.10 0.07 Ao ET g
11 4.443 I5.80 -I0.10 46,00 I5.67 0.1L 0,17 Average
1Z 4 . 4% 1,04 =4, 16 &G, 00 31,61 o,1L 0,12 gF
Fite : COOL=-EY
Comdikion : CISPFR CLASS-B 200% 2001/008 KEUTRAL
EUT  BLUE TOOTH USE ADAFTOR
Fower i FROA SYSTER
Miode L ' BT-0230H
Memo i TH CHTE ZaSiEz
Orar  Limit Pead PFProbe Cable
Freg Lswsl Limit Lins Lswsl Facktor Lope Feamark
. ] dBulf dE dEu'? dEu'? dE dE
1 O.le0 El.14 -14.32 &£5.48 E0.9&  0.10 0,08 OF
Z 0. L60  41.50 -13.9& E5.4& 41.32 0.10 0.08 Average
] 0, 18F 43,3F =10,74 EF4.09% 43,10 o, 1Q 0,05 Averags
4 O.L0% 40,39 =15 BL &£4.08 408,13 0,106 0,08 gF
L] O.478 32.3% -X4.10 EfE.&F% FEZ.L1T .10 o.0& QR
& 0,475 ZE.DE -LA.38 46.4% Z7.8% .10 0.0 Avarase
T 0.TEE ZE.E2 -19. .48 46.D0 Z6.3E 0.10 0.07 Awerase
2 0.7EE 24.50 -I1.60 Ee.DQ 324.3%F 0.10 o.07 O
? 1.041 33,7 =ZZ2.0% EFR.DO0 33,80 .10 o.07 P
14 1.04L Z6,7L =19,Z% +4&,00 Z6,54 0,18 0,07 Average
14 4.40F ZE.0% -19.8] 4E.00 2597 .20 0.12 Averags
1z 4402 32 2% -T3.7L EE.00 31.87 0.0 0.1z OF
Test Engineer: Sy
ke Yang
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5.9. Test of Radiated Emission

Radiated emissions from 30 MHz to 24.8 GHz were measured according to the methods defines in

ANSI C63.4-1992. The EUT was placed on a honmetallic stand, 0.8 meter above the ground plane, as

shown in section 5.9.3 The interface cables and equipment positions were varied within limits of

reasonable applications to determine the positions producing maximum radiated emissions

5.9.1. Major Measuring Instruments

o Amplifier
RF Gain
Signal Input

e Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

o Amplifier
RF Gain
Signal Input

o Test Receiver
Resolution Bandwidth
Frequency Band

Quasi-Peak Detector

(ADVANTEST BB525C)
30 dB
9 KHz to 3 GHz

( R&S FSP40)
10 dB

1GHz

18 GHz

1 MHz

1 MHz

9 KHz to 40 GHz

(MITEQ AFS44)
40 dB
100 MHz to 26.5GHz

( SCHAFFNER SCR3501)
120 KHz

9K-1GHz

ON for Quasi-Peak Mode
OFF for Peak Mode

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5.9.2. Test Procedures

1.
2.

3.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

5.9.3. Typical Test Setup Layout of Radiated Emission

Equipment under Test

Antenna

\YD

1

& Testdistance ——>

0.8M

Ground Plane —\

!

Recei

TurnTable ecelver
SPORTON International Inc. FCC ID. : PANBT0230M
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5.9.4. Test Result of Radiated Emission

Test Mode: Mode 1
Test Distance: 3 M
*  Temperature: 26 °C
Relative Humidity: 72 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Test Date: 2003-06-09

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Sike ¢ DACHO2-HY
Condicion @ 3w CHI=-IKAT HORIZONTAL
EIFT i Blustooth TSH Adapter
Posat : For Syacem
MODEL r BT-0Z304
HEHD ¢ Faclonl
r X CHOD Z4DZMHz
Dwag Limie Paad Proba Cable Prassp Amtr  Table
Frag Lavel Liwiv Line Level Factor Loss Paccor Pawarl Fos Tod
MEs dBal/m dF dEuV /e AT foc] 1] dE R Ay
1 E23.780 3JL.sF -B.3Z AD.00 A4T7.5& 14.0& 1.14 3Z1.04 Peak —-—— ——

i 174.770 EP.60 -13.P0 43.50 48.56 B. 86 .50 F0.7Z Feak ——= -
] Z45.730 3I0. L5 =15. 8% 46.00 46.3F 1L.&0 .81 30.61 Feak - ===

Sire ¢ OACHOZ-HY

Conidicion @ 3u CH3I-3IFAT HORIZOWTAL

EIFT i Bluetooth USH Adaptec

FOREE : For Syacem

HODEL ¢ BET-0230H

HEHMD + FaGlonl
1 T CHOD 240EMMz

Owrar Limie baad Probe Cable Prassp ke Table

Frog Lavel Llimic Ling Leawel Factor Loss Peccoy Benark Fos Tos
HHz dBaV m dB dEu¥ dEy ] e i:} dE o dug

1 457.300 37.21 -8.6F 46.00 48.37 1E.79 2.73 30.40 Feak == -
F 30, Z00  IT.EF =@, 41 46,00 48.1F 1E.§3 7,88 30, IF Feak - -

| 231,400 I8,0F =7, 890 4&,.00 J3I¥.IT IO, W &,1Z 20,74 Feak = == ===
Sike i 0OICHOZ-HY
Condition @ 3m CH3-3MAT VERTICAL
EIT ¢ Bluecooth TSR Adaprer
Power : For Sysatem
HODEL r BET-0230M
MEMD 1 Faslo0l
¢ T CHO) 240ZMHz
Owar Limie Pamd Proba Cable Prassp ane  Table
Freg Lawal Limik Linis Level Factor Loas Factor Ramark Poi Poi
Bz dFul/m dBE dBul e difhall AR Lt Ak (=11 deqg
1 dd. 580 29.8Z2 -10.08 40.00 45_17 11 47 1.23 Z1.01L Peak - —

2 L00.740 26.3EF -7.1F 43.E80 E53.21 1135 Z.1s =D.9% Paak —— —_—
3 ADE. 300 3I.es -LD.64 43,50 SO0.E7 1l.I8 L. 30.87 Paak —— ——
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Site  ICKOZ-NHY
Condaition = Ja CH3I-3AAT VEETICAL
EOT : Bluetooch USE Adapter
Prawar s For Syscen
HOLEL : BT-02308
HEKD : Faglool
: T CHOD Z40z2¥z
Sioe T ICKEOA-MY
Condaition : Ja HIFK-ANT-L0054-04L07 HORIZONTAL
EUT t Blue Tooth USH Adapter
Fowsr 1 From system
MODEL r BT-0230M
MERD r TH CHOOD 280218
: Filglool
Ower  Lumat Famd Frobs Cabls Preasp At Tabls
Frao Lewel Limic  Lime Lewel Fecotor — Loss Factor Remark Pos Pos
1Bz dihi e dll dihalfie d3half dll dl dll (= deg
1 1462, 00O ED_TE -23.22 T74.00 ET.25% 28,71 d.&80 3IE.EZ Paak -—— —
4 1462, 000 6. 83 =17.07 54,00 44 84 6. T1L 460 305 Avsrsge - L]
F 1550, 000 E1_LD -Z2.5%0 94.00 E7.27 Z7.E58 4.80 ZE_EEF Poal -— -
q 1520, 00 3T7_&E -1&.35 EB4.00 43 22 27.E8 4.80 3E.EE Lrarage —— ——
£ ZELE. 000 EG.EE =L7.45 94,00 E.0Z 30,30 K7L 20,56 Peask - ==
WO T4DE.DO0 TE.EML Z5. U1 54,00 WZ.AF IO, LF 5.PF OIS0 Average - -
5 ZESG 00 ET_Z2% -1&6.71 T4.00 EF_0F 30,08 E.ZE 3IE_LD Peak -——= -
b 2RSS 0 4T7.Td -£.2& B4.00 4% _EQ 30, 0E £.2& 3E.L0 Lrarage -—— —
Sive T ICKEOA-MY
Condrition : Ja HORK-ANT-L00594-04L07 HORIZONTAL
EUT : Blue Teoth USH Adapter
Power : From systea
MODEL r BT-0230M
MERE] 1 TH CHOOD Z&0Z2M8=
: Flglool
fver Lamit Femd Frobs Cable Preanp At Table
Fraeo Lewel Limic  Lime Lewel Feccor — Loss Factor Remark Fos Pos
1Bz dihi e dll dihalfie d3half dll dl dll (= deg
1 asla. OO EE_0d -15.%& P4.00 Ed_ LS F3.Z1 2.1 ZE_E1l Paak -— -
0 alos, 00 40,83 =507 £4.00 4500 3. X1 P15 20 5L Rversge - L]
Sine : DACHIZ=-HY
Comdivion : 3a HIREN=-ANT=10054=-0417 HORIZONTAL
EOT ! Elue Tooth USE Adapter
PoesT : FEOm Jyates
HODEL : BT=0230M
HEKD : T CHOD ZS0zZ¥Hz
: Faglool
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Condition
EOT

Fowee
MODZL
MEKD

Gite

ACHN 3-HY

Ja BOEK-ART-10054-0407
Elue Tooth O38 Adaprec
FEoR Iyatom

ET-0230H

TH CHOD Z&0Z1 =
Faclool

DACHDZ=-HY

Ju BHOFK=-ART=10053=0407F
Elug Tooth D38 Adapter
From FyarCem

ET=-D230H

T CHOD Z&0Z¥E=
FaglLool

3CHN3-HY

Ja ROBK-ANT-100%4-0:07
Blue Tooth 038 Adapres
FLom S¥sLem

ET-02350H

T CHOD 2402z
F3&L00l

1 03CHO3-HY

Condition :
: Blue Tooth U3E Adapter
: From systen

¢ BT-0Z30M

¢ T¥ CHOO 240:ZMH=

¢ F3gl001

EUT
Power
MODEL
MEMO

ive
Condinion
EOT

Power
MOLEL
MEKD

L.

e P
Condutiom
EUT

Poeer
HODEL
MEED

Jn HORN-ANT-10094-0417

r3CHDS-HY

HORIZOHTAL

HORTZORNTAL

HORIZONTAL

HORIZONTAL

ja G0G-HORN-02/1l2/2]1 ROPIZOKTAL

Elue Tooth 035 Adspres
FLom S¥sLem

BET-02304

T CHOO zZ40zZiEz
FasLool

ACIE0a-HY

Ja SUL-HUBRN-0Z2 /12721 MIRLIEORTAL

Blue Tooth USH adspter
From systex

FI=0230H

T CHOOD 28020 =
Flslool

SPORTON International Inc.
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5l be I ICHEI-MY
Comdition @ Ja MOEK-ANT-1005%4-0407 WERTICAL
KT 1 Blue Tooth U5 adspter
Power I From system
HUDEL T BI-2aud
MEKED 1 TR CHOD Z250:8M=
1 Figlaol
e Lamat Femd Frobs Labkle Presap it Takl=
Freg Lewsl Limic Lime Lewsl Foctcor Loszs Factor Remark Fos Foz
s dlhsi s il dhali = ahaty il A1 Al (=] ey
1 LEE8. 000 EE.ZT -18.73 .00 &Ll.48 27.58 4.80 ZE.E5 Paak —— ——
2 LEDD, 000 0. %L =15, 080 54,00 45 00 27 584 4,00 30,55 Rverasge
3 EZLEZ. QD EE.37 ~-12.03 T4.00 EE_4d 30.38 E. 7L 3ZE_E§ Foealk —— ——
d ZZ1lZ. 00 45 &E -B.35 E4.00 4E.L2 30.38 E.7L 3B.E6 Avarags —-— ——

T 2EGE OO0 ES 5] -14.19% T4.00 £1.ET 0.0 0 &.F& 38 10 Pesh —— -
n i, 0 4047 5, 50 S, DL &l .20 J41, [ AW, LD AreT megs 100 2
%  Z2644.000 EB. 52 -15.47 74.00 &0.0F 30.07 6.34 7.9 Feal — p—
L0 2644.000 d4E.&% -7.31 54.00 dE.Z1 30.07  £.34 37.9% Ararage —- —_—

ine i GCHOS-HT
Condivien : Fa BIFRN-ANT-100%4-04L7 WERTICAL
EOT s Blue Tooth 035 Adspres
Paeer : FEom =¥stea
HODEL s ET-0230M
HEKD : T CHOD Z40zZ¥Ez
: F3&lool
Site : 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 WERTICAL
EUT : Blue Tooth U3E Adapter
Power : From systen
MODEL : BT-0Z30M
MEMOD : T CHOO Z40ZMH=
: F3gl00l
Site : D3CHO3-HY
Condition : 3m HORN-ANT-10094-0417 WERTICAL
EOT i Blue Tooth U3SE iLdapter
Power : From systenm
MODEL : BT-0230M
MEMO : T CHOO 240ZMH=
: Fagl00l
Fina s CHOS-HT
Condivion = 5a RIFR-ANT-10054-0417 YERTICAL
EOT : Elus Tooth D5R Adapres
Poee T : FEOB Jyatem
HMODEL = ET-0230H
MEKED : TX CHOD ZS0ZFH=z
: Faslool
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Site : 03CHO3-HY
Condition : 3Sm HORN-ANT-10094-0417 WERTICAL
EUT : Blue Tooth U3E Adapter
Power : From systen
MODEL : BT-0Z30M
MEMOD : T CHOO Z40ZMH=
: F3gl00l
Site : 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 WERTICAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0230M
MEMO : T CHOO 2402ZMH=
F3sl00l
Jina s CHOS-HT
Condition = Ja S0G-HOBMN-02/12/21 VERTICAL
EOT s Blue Tooth D35 Adspres
Piswar : FEOE &yaten
HODEL : ET-0230M
HEKD : T CHOD Z40ZMEH=
s F3slool
1he : MACHO3-MY
Condition = Ja S0G-HORM-02/12/21 VERTICAL
EOT : Elue Tooth U3F Adaprer
Fowsx = FEOR Jyates
HODZL : ET-D230H
MEKED r TE CHOD Z&0FH=
: Faslool
SPORTON International Inc. FCC ID. : PANBT0230M
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FCC TEST REPORT

Report No. : F361001

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uvV/m) (dBuV/m) (uVim) (dB) Mode
2404000 H 3019 597 6811 - : 10427 163493.32 Peak
2404000 H  30.19 597 4365 - : 79.81  9783.63 AV.
2404000 V 3019 597 7250 108.66 271019.16 Peak
2404000 V  30.19 597 4568 81.84  12350.47 AV.
4804000 H 3321 915 1568 7400 5012 5804  797.99 -15.96 Peak
4804000 H 3321 915 657 5400 501 4893 27958 -507 AWV
4804000 V 3321 915 20.04 7400 5012 6240 131826 -11.60 Peak
4804000 V 3321 915 976 5400 501 5212 40365 -1.88 ALV
7206.000 VIH i Peak,
9608.000  V/H i P:.f/'_"
12010.000 V/H : Peak,
14412.000 V/H i Peak,
16814.000 V/H : PAe_"{‘/‘_"
19216.000 V/H - e
21618.000 V/H i PA??/""
24020.000 V/H : PAe_"{‘/‘_"

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

-
WwJELL)
-"-‘..

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : PANBT0230M
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FCC TEST REPORT Report No. : F361001

*  Test Mode: Mode 2

Test Distance: 3 M

Temperature: 26 °C
= Relative Humidity: 72 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
* Test Date: 2003-06-09

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

ite i DECHOZ-HY

Conditioh 3§ 3w CH3=ZHAT HORTZONTAL

EUT 1 Bluecooth USH Adapter

Poser i For Svetem

MIDEL » BT=0230A

MFMD 1 Figlool
: TH CH3% 2441MH:z

ey Limic Pend Probs Coable Proosn A Tadile

Freq Lewel Limit Lime Level Factor  Loss Factor Bemarh Fos Fos
Hz & m dE =y m dEu o] dE or] 1 ] deg

1 L34 570 EZF.T6 -13.74 AZ. 80 49.12 B.E6 Z.50 30.TZ Pawl —=- -
Z ZIZT. B0 EZF_ZA -l6.7E A4E.DD 46,05 10.78 .04 3063 Peal - -
] ZAE. 73D ZF_EJ -1&6. 47 H4&.D00 45.7F 1l.&0 Z.BlL 30_&l Peal —=- -

L=

Site 1 O3CHOZ-HY

Condition i Jm CH3-3MAT HORIZONTAL

EUT : Bluscooth USE Adapoes

Powrer 1 For System

HODEL : BT-023508

HEHD + F361001
1 Ta CHIS 2441HHz

Drar Limiw Paad Proba Cable Fraassp s Tabhla

Frag Lewel Limic Lirsa Laval Factot Less Factor Peamath Fod Pog
MEHe dEu m dE ARu = dExiW o dE: fo: ] £ deg

1 THE.EOOD 3E_O03 -l0D.2T7 4E.00 FB.BE ZO0.24 E.20 Z9.2&6 Paak - —_—
z EBd. B0 3IE.TH4 -LD.ZE 4E.0D FB.4d ZO.TE E.4% Z&.54 Paak - —_—
3 SIS 300 JE.54 -lD.DE 4E.0D F7.87 ZO.5Z £.10 ZE.TE Paak —— —_—

Site 1 D3CHOZ-HY
Condition : Jm CH3-SHAT VERTICAL
EUT ! Blustooth USE Adaprer
Fower 1 For System
HODEL i BT-0230H
MENMD : F36l1001
i TH CHIS 2441MHz
Owray Limiw Pead Prokba Cable Preassn Ear  Tabla
Frag Lewel Likic Lime Level Factor Less Facter Dasark Pos Pas
MHz dBud m dE SR m dExi'7 o dE o ol deg
1 4d_E50 ZE_80 -11.20 H0_00 «&47.27 1L.25 1.2% 3L.01 Peak —-——= -—=
2 TE_SB0 2ZB_E9 -11.41 40_00 EO EE T.22 1.6% 3L.00 Peak - -——

3 LEE 10 3L_EF4 -11.5%¢ 3. B0 EO.7E ] Z.4g 30_20 Pauk - -—

SPORTON International Inc. FCC ID. : PANBT0230M
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FCC TEST REPORT Report No. : F361001

Sive i CHIZ-HT

Condivion : 3a CH3-3AAT VERTICAL

EOT : Bluerooch USE Adapter

Paeer : For Syscen

HODEL : ET-0230M

HEKD 5 Faslool
: T CH39 4dl¥EH=

Owae Limire Faad Froba Cable Preasp A Tabla

Freg Lewvel Limit Lins Lewvel Factor Losx Factor Kemark Pom Pox
HEe dBuif /e 8 dBul/e duld -] 4dE 13 = deg

1 3. 100 FF.TL -B.2% A4S.00 43F.3Z 13.Z8 4.85 ZF.TZ TFeak - —_——
4 TES.B00 FE.EE -3.45 4£.00 4037 I0.ZI4 E.Z0 Z5.ZE Faak -—= -

1 B30, 400 AL 43 =10, 37 44,00 2T 25 @0, 82 d,1E  F0.F4 Feak = ==
Sioe T ACKEO3-MY
Comdacion : Jz HIEK-ANT-L0054-0407 HORIZONTAL
EOT : Blue Teoth U5H Adspter
Fowsr 1 From system
MODEL T BT-0230
MEIED 1 TH CHAS 2440¥80=
: Fl&lool
Ower  Lamat Femd Frobs Cables Preasp At Tabls
Fereg Lewsl Limic Lime Lewel FoctCor Loss Factor Remark Fos Fos
18z dihi s dll Al e ddhalf .= 1] Al dll on deg
1 1588000 37.%L -l&.09 54.00 44 L0 27.56  4.80 3855 Avarage -— -
4 LEDD, 00 EL &6 =23, 34 94,00 ET 0E 27, 84 4,00 30,55 Pesk = ==
3 ZIEZ. 000 46.7F O -T.27 H4.00 45 L7 0. 34 E.7T Z2B_EE Kveroge —_— ———
d

ZZEZ. DO ET.2E -l&.0E 74.00 &0.42 30,34 E.?T SE.EE Paak —— —_—

T ZEIS.000 EE.TT -17.23 74.00 EE.33 30,07 £.3F IT.96 Paak -—— -

B EGDE, 600 45,77 =0,23 54,00 47,33 30,097 6,33 IT. 86 Avermgs == ==

3 ZEE4, 00 EF_ Q0 -17.00 4,00 EE_2L FD.0E .41 2T.7E Peak -——= -
1o Z2EEQ. 00 4E.0% -7.91 E4.00 4740 30.0& .4l 3T.TE Lirarage -—— —
Gite i 0O3CHO3-HY
Condition : Sm HORN-ANT-10094-0417 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0Z30M
MEMO i T CH39 Z441MH=

: F361001
Sioe 1 ICKEOA-NMY
Condacion @ Ja HIRK-ANT-L0054-04L07 HORIZONTAL
EOT : Blue Teoth U5H Adspter
Fower : Froe systea
MODEL r BT-0230M
ME®ED 1 TH CHIS 2440¥00z
: Flslool
SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. 1 29 of 44

FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003



FCC TEST REPORT Report No. : F361001

Site : 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0230M
MEMO : T CH39 2441MH=
: Fagl00l
Site : 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0230M
MEMOD ;o TH CH39 2441MH=
: Faglool

ACIE0a-HY

Comdrition @ 2o KIEKR-ANT-1005%4-0420°7 HURZZONTAL
xirr t Blue Tooth UED adsprer
Poweer : From systea
MuDxL o BI=-0230H
MEKED o TE CHAY 2840 MH=
t Fisldol
Hite : 0O3CHO3-HY
Condition : Sm HORN-ANT-10094-0417 HORIZONTAL
EUT : Blue Tooth U3E Ldapter
Power 1 From systen
MODEL : BT-0Z30M
MEMO i T CH39 Z441MH=
: F361001
ch = DACKHOZ=-HY
Comdivion  Ja SIG=-HORN=-DZ /12721 ROIRIZORTAL
EOT = Elue Tooth D358 Adaptor
Fown T ! FEOE Syaton
HODEL = ET=0230H
MEED = T CH39 Z341FH=z
= Fa&lool
51k o ACKED3-HY
Comdaition [ Ja SUb-MHURN-DZ71l£02] KIRLEUKRTAL
ELrT ¢ PBlue Tooth USH Adspter
Power : From =ystex
MuDxL o Br-0230d
MEKED o TH CHAS Z84110=
z Flsldol
SPORTON International Inc. FCC ID. : PANBT0230M
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FCC TEST REPORT Report No. : F361001

1

hlbe 1 ICHDA-MY
Condaition @ Ja MUEK-ANT-10054-0407 WEHTICAL
ELrT : Blue Tooth USN adspter
Power I From system
HUDEL T BI-2aud
MEKED 1 TR CHIS ZR40M=
1 Figlaol
e Lamat Femd Frobs Labkle Presap it Takl=
Freg Lewsl Limic Lime Lewsl Foctcor Loszs Factor Remark Fos Foz
s dlhad s il dlhali = ahaty il A1 Al (=] e
1 1324 . 000 EO.Z1 -23.78% Td.00 EE_LZ 26.15 d.40  IE_4E Paak —-— ——
2 LG, 000 Jd_ 4% =17, 81 54,00 44 40 26, LS 4,40 A0 46 Ryrsrage
E: LE50. 0 Ee LB -17.8BZ T4.00 &Z.Z2F T.58 4.80 ZE_EF Foak —— ——
q 1ESD. 00 35_EF -l4a.45 E4.00 4572 27.58 4.80 3I8_EE Airarage —-— ——
5 EE44, 00 S0 48 =15, 85 T4.00 S0.0F 20,285 5.7 20,55 Pesk
[ ZZd&6. 00 AZ.ZE -10.7E E4.00 4F.7Z F0.35 E. 76 ZE_EF Averaos —-— ——

-

ZEds [O0  LE Of —15 55 4 00 2ES g1 e I [ | T 9g Panlr = —_——
Ll SEIE. 000 4771 -6.29 G54.00 4% ZF 30,07 &, 33 3T.9E Avrarags 100 108

S1te o ACHEDA-HY
Londition ¢ Joa KIEK-ART-100%4-0407F YEHTICAL
T t Blues Tooth UER adsprer
Powsr : From =systex
MuX L z BT-02304
MEKED  Tx CHA% Z541MM=

o FAGLoul
ive i GCHDS-HT
Condivion : Ja BIFRN-ANT-100%4-04L7 YERTICAL
EOT s Blue Tooth 035 Adspres
Piidar : FEORE &¥atea
HOLEL : BT-0230
HEKD : T CH39 @dl¥E=

s Faslool
S1te o ACHEDA-HY
Londition ¢ Joa KIEK-ART-100%4-0407F YEHTICAL
T t Blues Tooth UER adsprer
Powsr : From =systex
MuX L z BT-02304
MEKED  Tx CHA% Z541MM=

o FAGLoul
Site ; D3CHO3-HY
Condition : 3m HORN-ANT-10094-0417 VERTICAL
EUT : Blue Tooth U3E Adapter
Power : From systen
MODEL : BT-0Z350M
MEMO ¢ Tx CH39 Z441MH=

F3el001
SPORTON International Inc. FCC ID. : PANBT0230M
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FCC TEST REPORT Report No. : F361001

e

BICED3-HY

Comdrition © Ja HIPKE-AKRT-1005%4-0407F YERTICAL
KT t Blue Tooth USH adsprer
Fower : From =ystex
MODEL 1 BT-0230
HEE0 r T CHMAS 2440¥80=
T Facldol
3ite : 05CHOS-HY
Condition : 5o HORN-AWNT-10094-0417 YERTICAL
EOT i Blue Tooth U3SE iLdapter
Power 1 From systen
MODEL : BT-0250M
MEMO ¢ Tx CH39 Z441MH=
: F361001
Sibe o WACEa-HY
Comdation ¢ Ja SOL-MUORN-DZ/712721 YERTICAL
KT t Blue Tooth USH Aadspter
Fower 1 From systea
MulEL r BT-0230H
MEKED t TE CHAY 541 FN=
T Facldol
51D o ACEDA-HY
Comdaition [ Ja SQUb-MURN-DZrl£02] YWERTICAL
KT t Blue Tooth USH adsprer
Fower : From =ystex
MODEL 1 BT-0230
HEE0 r T CHMAS 2440¥80=
T Facldol
SPORTON International Inc. FCC ID. : PANBT0230M
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FCC TEST REPORT

Report No. : F361001

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz ) (dB/m) (dB) (dBuV)(dBuv/m) (uv/m) (dBuV/m) (uV/m) (dB) Mode
2438000 H 3015 6.01 37.77 - - 73.94  4977.37 Peak
2438000 H 3015 6.01 66.26 - - 102.43 132281.77 AV.
2444000 H 3015 6.02 70.78 - - 106.95 222587.10 Peak
2444000 H  30.15 6.02 49.88 - - 86.05 20067.81 AV.
4884.000 V 3346 9.18 2303 7400 5012  65.67 1920.88 -8.33 Peak
4884.000 V 3346 9.18 6.69 5400 501 4933 29275 -4.67 AV.
4884.000 V 3346 9.18 2569 74.00 5012 6833  2609.16 -5.67 Peak
4884.000 V 3346 918 954 5400 501 5218  406.44 -1.82 ALV.
7323.000 V/H - PAe_"{‘/‘_"
9764.000 V/H i Peak,
12205.000 V/H - P:.%'_"
14646.000 V/H - PAe_"{‘/'_"
17087.000 V/H i PA??/""
19528.000 V/H - PA??/'_"
21969.000 V/H i Peak,
24410.000 V/H i PA??/""

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

—
WJELL]
-"-‘.-

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID.
Page No.
Issued Date
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. 330f44
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FCC TEST REPORT Report No. : F361001

*  Test Mode: Mode 3

Test Distance: 3 M

Temperature: 26 °C
= Relative Humidity: 72 %

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
* Test Date: 2003-06-09

m The test was passed at the minimum margin that marked by the frame in the following test record
B Spurious Emission

Bite = DICHDZ-HY
Copdicicn = 3m CH3-3MAT RORIZONTAL
EUT f Dlustooth DEF Adspter
FOREE : For 3yaTen
HOLEL : BT-0250H
HMERAD z Faslool
: T CHTH Z450HRE
Orsr Lamat Fsad Prche Ceabls Prsasp fnt Tabls
Feag Laweal Limie Lisa Lewvel Facear Less Paster Pamack Pas Pos
HHz IRV m AR dEaWl = by dE IR a3 i1 g
i 33.780 2IT.EF -A2.71 40.00 &3 13 14.06 1.1d 31.04 Pask = e
Z Le5. 8LD 32,22 -11.Zl1 «43.50 GEL.GL S.10 Z.48 30,80 Paak —— ——
] EP4.970 3L.93 -11.K7 43.50 GL.ZI¥ 8. 88 E. B0 30.7L Paak I e
Site ! O3ICHODZ-HY
Condition @ Jm CH¥-3AAT BIRIZONTAL
EUT ! Bluecooth N5E Adaprcer
Pomer i For Systea
HIDEL ! BT-0230H
HMEHRD ¢ FIAL00L
| TA CHTE Z480FE:z
Oway Limie Paad Peoba Cable Prossp At Tabla
Preg Lewsl Limic Lime Lewel Pactox Loss Faccor Remarh Pos Pos
M=z dfuy e df dFu% e dRu'y di di di (-1 deg
i 39T.500 39.74 -6.26 46.00 E0.8F A15.3% 3.8% 30.40 Pask = =
Z TEE.EDD 35.5T7 -l0.4% 46.00 39.3% Z0.:2d .20 Z8.Z& DPaak —— —
3 231400 7.1 -B.B4d dA6.00 Z8.BE Z0.82 6.12 ZB.7d Feak —-— —-—
Sive ¢ DECHOZ=HY
Copdition @ Jm CHI-FMAT VERTICAL
EUT ¢ Blugvooth O5F Adaprer
Poweg ¢ FoE Syaten
HMODEL 1 BT-0Z308
MERQ v F3sl00l
¢ TH CHY 2450MHz
Orar  Limic Besd Probs Cabls Prassp Ent  Teble
Frag Lavwel Limat Lins Leswvrsl Factor Lose Factor Hemark Fom fox
HHz dBul/m 4 dBai e dBual dE o dB o darg
L 45 . 050 ZID.04 =10.96 40.00 47,51 1L, IS 1.2% 1J1.01 Pssk
& FT.ZE0 EE_E85 -11.41 40.00 ED.ED F. a8 1.71 31.00 Pask = ——
F LEE. 210 30,74 -1EZ.TE HAZ.60 49,36 .10 .48 30,80 Paak —— -
SPORTON International Inc. FCC ID. . PANBT0230M
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FCC TEST REPORT Report No. : F361001

Jita : DICHOE-HY
Condicion = 3a CH3-3MAAT VERTICAL
EOT : Blupcooth USE AdapTer
FoweT : For Syaces
HODE L : ET=D230H
HEKD : FasLoolL
: T CHTE Z380HH=z
Ower Limic Fead Frobe Cable Preanp drt Table
Frag Lewval Limie Line Lewal Feeesr  Lods Pactor DResask Pas Tad
Mz dPuiie &8 Euaiin a=haw a3 dE 13 =] iy
1 JWE, 00 JE.0F =090 46,00 47.00 L5 30 2.8L 20,40 Pesk = -
Z EREG. 200 3FE.FL -l0.0F 45,00 4L EF 19.Z8 4.8L ZF.71 Feak —— —

3 S9FZ. 100 FE-El -B.1% Q£.00 3FE.45% I0.53 &.1% IE.Td Paak - —_——

Fite = DACRHNG-HY
Condivion @ 3u RIRK-ART-10054-0417 ADRIZONTAL
EOT : Blur Teoth 058 Adaproc
Powex : From Jyaten
HODE L : BT=-D230H
HEKD : T CHTE Z580KHz
= Faslool
Oger  Liwmic Fead Frobe Cable Proanp Apt Table
Frayg Lewval Lisiw Lisa Leval Faswer Loss Facrox Ramack Pas Poa
Hz 4w e 48 dBualf/m EEhalr ke dE 13 =3 iy
L 1ES80, 000 £2.%4 =E1.36 94,00 E0.BL ZV. 80 4,00 0. F5 Peak - ===
Z 18500 3743 -L6.57 54.00 4380 Z7.58 1.80 ZB_5E Averaqge - -
¥ ZIFE.000 EE.TO -17.30 74.00 E5_Le 30,35 E.7E  Z8.EE Paak —-—— -
4 EII0, 000 4300 =10, 10 54,00 46.38 30,35 £.TE 206 Average e -
-3 ZZES. 00 EB_ZIL -LE.7F M.00 &£0.8d 303D E.8Ll 3ZB.Ed Feak —-—— -
B ZIES.000 4E.5% -7.41 54.00 45.02 30,30 E.8L 3E.5d Avarage -— -
TR OZ4TE, 000 1OZ.FE E0.TR 94,00 10500 30,11 &.06 J0.47 Peak - ===

Ly EET0. 000 45.ZF -0, 71 §4.00 4680 30,04 &2 2704 Average e S

Fice : D3CHIZ-HY
ComliTion @ 3m HORN=ART=100%4=041F7 HORIDONTAL
EOT : Elue Teoth USE Adapter
PoeaiT : FEOE Jyatis
HODEL : ET-D230H
MEKD = T CHTE Z4800S:
= F3SLO0L
Jine = D3CH0S-HT
Condition : 3a BOFN-ANT-100%4-0417 HORIDONTAL
EOT s BElue Tooth 038 Adaprer
Power : From syatea
MIIEL = ET-0230M
MEWD : T CHTE 24800z
= F3sLO0l
SPORTON International Inc. FCC ID. : PANBT0230M
TEL : 886-2-2696-2468 Page No. : 35044

FAX : 886-2-2696-2255 Issued Date : Jul. 02, 2003



FCC TEST REPORT

Report No. : F361001

DACED3-Hy

Conditiom ¢ Joa KIEK-ANT-10094-04207F HORLIONTAL
i t Blue Tooth UEH adspter
Power : From =ystex
MUDEL o BI-02a0H
MEKED  Tx CHYE ZS8ui=
t FAGLOOL
SiTE = D3ACKIZ=HY
Comdivion 2 3a BIRN=ANT=L00%4=0417 HORIZONTARL
EOT = BElue Tooth D38 Adapter
FowsT ! FEOR Syaten
HODEL = ET=-0230H
ME¥ED = T CHTE ZS801EH=z
= Faslonol
Finae i KICKD3-HY
Condivion : 5a BIFN-ANT-100%4-04L7 HORIIOEATAL
EOT s Blue Tooth D35 Adapres
Paeer : FEom =¥stea
HODEL : ET-0230M
HEKD : T CHTE Z4800E=
: Faslool
Site 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0Z30M
MEMO i T CH7S Z450MHz
F361l001
Hite 03CHO3-HY
Condition : Sm 40G-HORN-02Z/12/21 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0Z30M
MEMOD : T CH7S Z480MH=
F36l001
Gite 03CHOS-HY
Condition 3o 40G-HORN-0Z/12/21 HORIZONTAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0Z30M
MEMO i T CH7S 2480MH=z
F3glool

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT

Report No. : F361001

Jive i EACHDI-HY
Condivion : 3a HOEK-ANT-100%4-0417 FERTICAL
EOT : Blue Teoth 038 Adapres
Power : FEOR S¥SLem
HOTEL : BT-02308
HEKD : T CHTE Z&B0MEHz
: Fisglool
Owar Limie Famnd Froba Cable Praasp Rive Tabla
Frag Limars | LimlT Laims Lswral Fastor Lepx Factor Hemsrs Pamr For
e dBuil/s a8 d8ull/m asulr i dE: 4dE = dag
1 1856 . 000 EE_EZ —18.482 T4.00 £l_54 T.62 4.81 3ZE_EEF Poal -— -
2 159 00 3974 =-1l4.2&6 ES4.00 45258 27,82 d.8L 3B.EE Araragw -—— ——
1 FEIN, 000 g D =L7,.71 4,00 E0.7S5 20,28 5.7% 30,56 Fesk
4 223,00 4457 -3.13 54.00 4T7.32F 30.EE E.7 FE_EE Averoge -—— -
5 SZES. DD LE_ZE —-1S. 62 T4.00 &0.S1 30, 30 E.81 3SE_5d Peaak -== -==
[& FE0E, 00 47 Wi 6. 0% 5400 L0308 30, 30 L. 08 30 54 hwermge LA LG
i FETO, 000 E0.TO =15, 30 74,00 E0.05 20, 04 &, A% 37T 04 Pesk
L ZETD. O 47.7F =621 54.00 4% L 3008 E.3%  27_8d4 Everog: -—— ——
S1te o ACHEDA-HY
Londition ¢ Joa KIEK-ART-100%4-0407F YEHTICAL
T t Blues Tooth UER adsprer
Powsr : From systex
MuX L z BT-02304
MEKED  Tx CHYE ZS8ui=
o FAGLoul
Site 03CHO3-HY
Condition : Sm HORN-ANT-10094-0417 WERTICAL
EUT : Blue Tooth USE Adapter
Power : From systenm
MODEL : BT-0Z230M
MEMO : T CH7S8 2480MH=
F3gl001
Finae i KICKD3-HY
Condivion : Ja BIFN-ANT-100%4-04L7 WERTICAL
EOT s Blue Tooth D35 Adapres
Psar : FEOE &y¥aten
HOLEL : ET-0230H
HEKD : T CHTE z480MEH=z
s Faslool
Site 03CHO3-HY
Condition Jum HOEN-ANT-10094-0417 VERTICAL
EUT : Blue Tooth U3E Adapter
Power : From systen
MODEL : BT-0Z30M
MEMOD : T CH7S 2480MH=
F3cl001
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SiTE = D3ACHIZ-HY
ComdiTion I Ja HIFK-AKRT-10054-D4L17 VERTICAL
T z Blue Tooth USH Adapiter
Power 1 From systen
MODEL : BT-0230M
MEK] i T CHTG Z4800MH=z
= Fi&lool
Site o ACMEDa-NY
Lomdrition @ 2o HIEK-ARNT-10054-0407F YEHTLLAL
ELrT ¢ PBlue Tooth USH Adspter
Ponwer 1 From systex
MuUDxL T BT-0230
MEKED o TE CHYD Z5B80MH=
= FAGLOOL
Sipe = DICHIZ-HY
Condition I Ja SIG-HORN-DZrl2ril VERTICAL
KT ¢ Blue Tooth USH Adapter
Power 1 From systex
MODEL : BT-02308
MEKD : Te CHTG Z4800MH=z
= Fa&lool
Gite ¢ 03CHO3-HY
Condition : 3w 40G-HORN-0Z/12/2Z1 WERTICAL
EOT i Blue Tooth U3SE iLdapter
Power 1 From systen
MODEL ¢ BT-0230M
MEMO : TX CH7S 2450MH=
¢ F361001
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV) (dBuv/m) (uvV/m) (dBuV/m) (uV/im) (dB) Mode
2478000 H 3011 6.06 66.61 - - 102.78 137720.95 Peak
2478000 H 3011 6.06 42.14 - - 7831  8231.90 AV.
2478000 H 3011 6.06 67.50 - - 103.67 152580.84 Peak
2478.000 H 3011 6.06 43.72 - - 79.89  9874.16 ALV.
4964.000 V3372 921 1754 7400 5012  60.47 1055.60 -13.53 Peak
4964.000 V 3372 921 7.02 5400 501  49.95 31441 -45 AV
4958.000 V 3370 921 2511 7400 5012  68.02 2517.68 -5.98 Peak
4958.000 V 3370 921 7.60 5400 501 5051 33535 -3.49 AV
7440.000 V/H - PAe."{‘/'_"
9920.000 V/H i Peak,
12400.000 V/H - P:f/""
14880.000 V/H - PAe_"{‘/'_"
17360.000 V/H i Peak.
19840.000 V/H - P:.%'_"
22320.000 V/H - PAe_"{‘/'_"
24800.000 V/H i PAe.i‘/""

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

»
e
__.-‘

SPORTON International Inc.
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6. Antenna Requirements
The EUT use a undetachable antenna. It is considered meet antenna requirement of FCC.
6.1.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

6.1.2. Antenna Connected Construction

The maximum Gain antenna used in this product is dipole antenna.

SPORTON International Inc. FCC ID. : PANBT0230M
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7. EMI Suppression Component List

No EMI suppression components.
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8. Antenna Factor & Cable Loss

Frequency Antenna Factor Cable Loss Frequency Antenna Factor Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.00 1000 24.30 3.89
35 13.63 1.08 2000 31.10 5.41
40 11.11 1.18 3000 29.60 6.92
45 10.59 1.24 4000 30.80 8.24
50 6.47 1.30 5000 34.20 9.22
55 5.83 1.38 6000 33.30 10.25
60 5.18 1.44 7000 37.80 11.61
65 4.81 1.52 8000 39.40 11.78
70 4.43 1.59 9000 38.40 12.59
75 5.10 1.68 10000 38.90 13.84
80 5.91 1.75 11000 41.10 14.64
85 7.33 1.77 12000 42.70 14.12
90 8.74 1.83 13000 43.90 16.01
95 9.05 1.85 14000 43.70 13.76
100 9.36 1.90 15000 43.40 14.30
110 9.65 2.01 16000 40.90 15.16
120 9.97 2.06 17000 44.40 15.88
130 10.51 2.16 18000 47.10 16.09
140 10.32 2.24 19000 37.60 16.98
150 9.42 2.34 20000 37.30 16.21
160 8.09 2.42 21000 37.00 20.13
170 7.43 2.56 22000 38.00 19.24
180 7.60 2.62 23000 38.70 19.64
190 7.43 2.67 24000 38.60 20.54
200 7.26 2.76 25000 38.90 20.14
220 9.11 2.92 14000 43.70 13.76
240 10.88 3.09 15000 43.40 14.30
260 11.75 3.23 16000 40.90 15.16
280 11.55 3.38 17000 44.40 15.88
300 11.36 3.51 18000 47.10 16.09
320 12.03 3.63 19000 37.60 16.98
340 12.69 3.73 20000 37.30 16.21
360 13.33 4.03 21000 37.00 20.13
380 14.00 4.00 22000 38.00 19.24
400 14.63 4.09 23000 38.70 19.64
450 15.33 4.31 24000 38.60 20.54
500 16.03 4.64 25000 38.90 20.14

550 16.65 5.09

600 17.29 5.49

650 17.64 5.82

700 18.00 5.94

750 18.39 6.16

800 18.79 6.58

850 19.10 6.72

900 19.42 6.81

950 19.58 7.10

1000 19.75 7.41
SPORTON International Inc. FCC ID. : PANBT0230M
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9. List of Measuring Equipments Used

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9 KHz —2.75 GHz | Jun. 12, 2003 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001-008 9 KHz — 30 MHz Apr. 29, 2003 (CO01-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 2001-009 9 KHz — 30 MHz Apr. 29, 2003 (COO1-HY)
) Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450 Hz N/A (COOL-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0~60Hz N/A (COO1-HY)
. Conduction
RF Cable-CON Suhner Switzerland RG223/U CB029 9KHz~30MHz Jan. 07, 2003 (CO01-HY)
50 ohm BNC type Conduction
Terminal NOBLE 500hm TMO009 50 ohm Apr. 24, 2003 (CO01-HY)
3m Semi Anechoic 30MHz~1GHz Radiation
Chamber SIDT FRANKONIA SAC-3M 03CHO02-HY 3m Jun. 14, 2003 (03CHO2-HY)
Radiation
Spectrum Analyzer R&S FSP7 838858/039 9KHz — 7GHz Jan. 20, 2003 (03CH02-HY)
. Radiation
Receiver SCHAFFNER SCR 3501 416 9 KHz —-1GHz Feb. 19, 2003 (03CHO2-HY)
Amplifier ADVANTEST BB525C CH300001 9KHz - 3GHz | Nov. 18, 2002 Radiation
T (03CHO02-HY)
Bilog Antenna SCHAFFNER CBL61128 2681 30MHz —2GHz | Dec. 21, 2002 Radiation
9 - b (03CHO02-HY)
Radiation
Turn Table HD DS 420 420/649/00 0 ~ 360 degree N/A (03CHO2-HY)
Radiation
Antenna Mast HD MA 240 240/559/00 1m-4m N/A (03CHO2-HY)
Radiation
RF Cable-R03m Jye Bao RG142 CB020 30MHz~1GHz Jan. 02, 2003 (03CHO2-HY)
Horn Antenna COM-POWER AH-118 10094 1GHz — 18GHz Apr. 10, 2003 Radiation
Spectrum analyzer R&S FSP40 100004/040 9KHZ~40GHZ Aug. 07, 2002 Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz | Aug. 12, 2002 Radiation
RF Cable-HIGH Jye Bao RG142 CB030-HIGH 1GHz~29.5GHz Mar. 14, 2003 Radiation
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Power sensor R&S NRV-Z55 100049 DC~40GHz May 28, 2003 Conducted
Power Sensor R&S NRV-Z32 100057 30MHz-6GHz May 28, 2003 Conducted
AC power source HPC HPA-500W | HPA-9100024 AC 0~300V May 27, 2003 Conducted
Temp. and Humidity KSON THS-C3L 612 NIA Oct.2,2002 | Conducted
Chamber
Calibration Interval of instruments listed above is one year.
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10. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

Contribution P_rob_ab|I!ty 3m
Distribution

Antenna factor calibration normal(k=2) +1

cable loss calibration normal(k=2) 0.3

RCV/SPA specification rectangular 12

Antenna Directivity rectangular 13

Antenna Factor V.S. Height rectangular 12

Antenna Factor Interpolation for Frequency rectangular +0.25

site imperfection rectangular 12

Mismatch

Receiver VSWR I'1=0.09

Antenna VSWR I'2=0.67

Uncertainty=20log(1-I'1*T"2) U-shaped *0.54

combined standard uncertainty Ue(y) normal 2.7

g/l;zsunggigazt(a;;amty for a level of confidence of normal (k=2) 5.4

U=V {(1/2)2+(0.3/2)2+(22+0.52+22+0.252+22)/3+(0.54)3/2}=2.2 for 10m test distance
U=V {(1/2)2+(0.3/2)2+(22+32+22+0.252+22)/3+(0.54)2/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

Contribution Probability 150KHzZ — 30MHz
Distribution

Cable and I/P attenuator calibration normal(k=2) 0.3

RCV/SPA specification rectangular 12

LISN coupling specification rectangular 1.5

Transducer factor frequency interpolation rectangular 0.2

Mismatch

Receiver VSWR T'1=0.09

LISN VSWR 1'2=0.33 U-shaped 0.2

Uncertainty=20log(1-I'1*T'2)

combined standard uncertainty Ue(y) normal +1.66

g/l;zsunggzgsce:((a;;amty for a level of confidence of normal (k=2) +3.32

U=v {(0.3/2)2 +(22+1.52+0.22)/3+(0.2)2/2}=1.66
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